200ATS =4 H F B

200ATS PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as reference but any differences
please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the name, item code and
quantity.

There will no notice to you ahead of any change of the information in this booklet.

1




£zh# (ENGINE)

Fr 5 XX B AR R R B
NO.| Code name Chinese Description Q'ty
1 01010086 RN (170F-2D) Engine(170F-2D) 1




E-1 phihfE2H4 CRANKCASE ASSY

R X B W

“,E

Fr 5 XX B AR

NO.| Code name Chinese Description Q'ty
1 | 11115-A0710- JUIHT W 5 Drain plug 2
2 11116-A0710- TR E FE Washer 2
3 T910-0081 Th 4 6205 Bearing 6205 1
4 | 111120-A0710- HEPIE] Oil seal, crankshaft 1
5 | 11110-A0720- fih Fl A 2 5 Crankcase 1
6 26111-A0710- T AT Regulating sway bar 1
7 26113-A0710- By S Washer 2
8 26112-A0710- S PR A e Split pin 1
9

10

11 | 25100-A0710- V3 M\ B 7 25 4 Driven gear assy, regulator 1




E-2 phih#E=4E1F CRANKCASE COVER ASSY

Fr 5 XX B AR R X EW =
NO.| Code name Chinese Description Q'ty
1| 15610-A0710- LI S 2L P Oil plug with Seal 1
2 11211-A0710- thahis 2 Crankcase cover 1
3 T910-0081 Th & 6205 Bearing 6205 1
4 11114-A0710- R i 4 B R Gasket, crankcase 1
5 11113-A0710- FHh 2 £ 2% 5B A A Set pin 2
6 15510-A0710- L R A Dipstick with seal 1
7 | 11120-A0710- HiERES) Oil seal, crankshaft 1
8 T151-0031 IR M8 x 32 Bolt M8 X 32 6




E-3 SEISL SESLZE S CYLINDER HEAD & CYLINDER HEAD COVER ASSY

Fr = B B R X AW =
NO.| Code name Chinese Description Q'ty
1 T152-0019 WE M6 % 12 Bolt M6 X 12 6
9 | 19143-A0710- B Air duck 1
3 1
4 | 17218-A2013- | R DXk IEMEMex 113 Stud M6 X 109 2
5 | 12117-A0710- ALk B4 p1ox 16 Set pind 10X 16 2
6 | 12120-A0720- ALK Gasket, cylinder head 1
7 | 12100-A0720- LA A Cylinder head Assy 1
8 | 18214-A0710- | HES Xk BR K M8 X 34 Stud M8 X 34 2
9 27100-A0710- ‘KAt ZEF6TC Spark plug F6TC 1
10 | 12118-A0710- AT S Bolt 4
11 | 12212-A0710- ALk 55 & 5 Gasket, cylinder head cover 1
12 12200-A0730- KEEkEHE Cylinder head cover Assy 1

13
14 16914-A0710- wE (EH)




E-4 phih 7EZEEIT 2K CRANKSHAFT, PISTON & CONNECTING

Fr t 5 XX B AR ER KR e
NO.| Code name Chinese Description Q'ty
1 | 13400-A0730- HERHE Piston ring assy 1
2 13313-A0710- VE IR Y Piston pin circlip 2
3 13311-A0720- g Piston 1
4 13312-A0710- PREE AL Piston pin 1
5 13120-A0710- AT H A Connecting rod assy 1
6 | 13110-A0720- HEHEREy Crankshaft assy 1

E-5 MBS Si1iREHS COMBINATION OF CAMSHAFT & VALVE ROCKER

H 6T




53 H = b3 F R B X H M H=
NO.| Code name Chinese Description Q'ty
1 | 14314-A0710- A ) B T R Lock nut 2
2 | 14312-A0710- T Bl Sleeve 2
3 | 14310-A0710- SITRE Valve rocker 2
4 | 14415-A0710- A TR BRI AR Adjusting bolt for valve gap 2
5 | 14310-A0710- A REE RS Valve rocker assy 2
6 | 14220-A0710- AT S Pusher guide 1
7 | 14210-A0710- HEFT 244 Pusher 2
8 | 14315-A0720- HEAE Tappet 2
9 | 14100-A0720- R WAEREy Camshaft Assy 1
10 | 14420-B9130- $4 9 = A Oil Shield Assembly 2
11 | 14411-A0720- A Intake Valve 1
12 | 14412-A0720- HX Exhaust valve 1
13 | 14414-A0710- A E Valve Spring 2
14 | 14413-A0720- ST (—) Valve Spring Seat (1) 2
15 | 14418-A0720- S5 Valve Lock Clamp 4

E-6 {¢;H88 5 Ak CARBURETOR ASSY

7




Fr = BT B R R R =
NO.| Code name Chinese Description Q'ty
1 17219-A0710- AP Inlet Gasket 1
2 16120-A0710- RUE 2255 Connecting Block 1
3 16113-A0710- NRE 395 Carburetor Gasket 1
4 17113-A0710- 2R BE I Air Cleaner Gasket 1
5 16100-A0720- NeE-I=Y57 Carburetor Assy 1

E-10 RAPIEZhSFEREE RECOIL STARTER

%8




FF = B E R R’ X B W e
NO.| Code name Chinese Description Q'ty
1 T152-0033 2 M6x22 Bolt M6 X22 1
2 19300-A0710- e 2y i 00 e 2.4 Crankcase side plate assy 1
3 T152-0033 I HEM6x22 Bolt M6 X 12 4
4 1
5 23100-A0710- SRR BN 2% MUK Recoil starter assy 1

6
7
8 23200-A0710- AL ShIE Y Recoil starter combination 1

E-11 iEiEHI RS REGULATING CONTROL SYSTEM

9



nbfly
OLD CODE:1902254



|
|
|
|
|
I
I
I
\

N

5 H = X # R B X H M =
NO.| Code name Chinese Description Q'ty
1 | 26117-A0710- UGN Back spring 1
2 | 26118-A0710- Tk 1] ok i Fine regutaling spring 1
3 | 26115-A0710- W AT Pulling rod 1
4 126116-A0710- A TR B [ WA Lock bolt 1
5 T311-0002 TRLEM6 Nut M6 1
6 | 26114-A0710- By Regulating arm 1
7 | 26200-A0710- W SR & Regulating frame assy 1

E-12 k&34 FLYWHEEL

210 7L




Fr %t 5 P X & R XX B W BE
NO.| Code name Chinese Description Q'ty
1 23317-A0710- KEIEREMI4X 15 Nut M14X 1.5 1
2 23316-A0710- ieEhE Starting flange 1
3 19111-A0710- REERE Flywheel fan 1
4 | 23300-A0710- RES LA Flywheel 1
5 23317-A0710- TR BB H A Charging coil combination 1

E-13 S NZEZH4 IGNITION COIL

11 T




Fr = XX B AR R XEW W&
NO.| Code name Chinese Description Q'ty
1 T152-0034 IEETM6x25 Screw M6 X 25 2
9 | 27200-A0710- R R P AT Ignition coil assy 1

¥ 12 T




fEZhE4 Transmission

F H = X E R R W=
NO.| Code name Chinese Description Q'ty
1 02040367 X EhEe Driving pulley 1
2 02040368 MBhEe Driven pulley 1
3 02040393-2 R 5669 Drive belt(669) 1
4 03030994 BESK Chain cover 1
5 02040366-2 e Reverse gear ASSY 1




R o— <

ZE 22 BH1

Frame & Accessories 1

oml(11}-9)®

ommEzi| || o—

o

\

—_
Do

N

—t
o

F H = h 3 & R E R H=E
NO.| Code name Chinese Description Q'ty
|| 02012097-DF200AT 20 Frame Assy 1
2 02012104 B R Front upper swing arm 2
3 02012100 R RE () Front lower swing arm(Left) 1
4 02012102 W NRE CHD Front lower swing arm(Right) 1
5 12020008 PR AR AR TE (10X27X6) Rocker arm all iron dust cover 8
6 02012095 KRN 2B 4m Engine mounting bracket 1
7 02012110 KRN 2 S5 [E 52 Fr Engine mounting plate 1
8 02012114 JG X Rear fork 1
9 02012166 JaF X R FEE 2 s bracket,rear fork cover 1
10 02012107 JBAT 22 Bk S 4m Tail lamp mounting bracket 1
11 02012106 S ) Bracket, rectifier 1
12 02011955 710 5 SR Bracket, left cover 1
13 07010199 B = Front absorber 2
14 07010200 Ja = Rear absorber 1
15 02012190 b e 1




ATRMI{E Frame & Accessories 2

5 G B X E R R’ X HE W =
NO.[ Code name Chinese Description Q'ty
1 02012098 A RBAT Fornt bumper 1
2 02012099 IR Front cargo carrier 1
3 02012111 JEFHL Left guard bar 1
4 02012112 HHAT Left guard bar 1
5 02012118 Ja PR AR M (f) Rear shelf support rod (left) 1
6 02012119 Ja BRSCHER D Rear shelf support rod (right) 1
7 02012116 IENas Rear cargo carrier 1
8 02012117 Bk E Chain guard 1




HE&RY% Steering System

i
oo

5/mm\5

/"
A

g/ﬂ

;5{;217-[’7_‘*

=2 H = ol A ‘X EM e
NO.[ Code name Chinese Description Q'ty
1 02012109 J7 3T Handle bar 1
2 06990077 B & Anti-collision sleeve 1
3 | 10020058 B Handle grip 2
4 02030072 FhE-ET Steering handle clip 2
5 02030073 J7 A 3E R R Steering handle holder 2
6 02012108 J7 Ak Steering column 1
7 03030940 J7 A B Steering column pressure block 2
8 14050929 B OF RiEsR£) Bush,steering column 2
9 02030808 HmAAT (1:235,M10) Steering tie rod (L: 235, M10) 2
10 02030809 A fa (L) Front corner (L) 1
11 02030810 Bk (R) Front corner (R) 1
12 02040377 A A0 B RE LA Front hub Assy 2
13
14
15
16
17
18




BIGRE#F] Brake system

F H# = X # R BN EM HE
NO.| Code name Chinese Description Q'ty
1 04010128 HIHE A B AR Front brake ASSY 1
2 AR A Front brake pad 1
3 04020011 MR (D4TX D 128X D 58-6) Disc brake (D47XD128XD58-6) 1
4 04010129 o TR e A Rear brake Assy 1
5 JE AR Rear brake pad 1
6 04020060 MR (D 180X D 52X D68/4) Disc brake (©®180XD52XD68/4) 1

7
8
9
10
11
12
13
14
15




IEEE R Rear Axle ASSY

F H = h X & R B X H M HE
NO. Code name Chinese Description Q'ty
1 02040425 Jei M i Rear Axle 1
2 02040428 % 420H-1067 Chain (420H-106Links ) 1
3 02040160 BEHEL (530D Chain Lock Link ( 530) 1
4 07020136 KX AR spring; chain tensioner 1
5 02012191 T Tensioner rocker assembly 1
6 | 06990100-1 e 41 Tugboats ASSY 1
7 14020773 oK B AR PR /N AT B Bush, Tensioner rocker 1
8 02040375 T Sprocket 1
9 02012167 5 2 Chain adjuster 1
10 02040426 HhaRRE () Bearing seater(left) 1
11 02040427 HRpEE () Bearing seater(right) 1
12 14020772 Ja At & Bush , rear axle 2
13 02040105 G B # R Rear wheel hub seat 2
14 02011053 Rl ER Y2 Bowl washer 2
15 FREM16 Spring Washer M16 2
16 TEHEIEREM16 Slotted Nut M16 2
17 TF 1483, 0%40 Pin 3.0-40 2
18
19
20




B KRG Control Assy

= H = X E R R W=
NO.| Code name Chinese Description Q'ty
1 10030025 GENEERS Aluminum throttle device 1
2 06990075 RS TAR Ball of gear lever 1
3 07020028 PR B Spring of gear shifter 1
4 03030233 LU=k e G Ny Cover of gear lever 1
5 02012121 PREYAT AL Gear lever 1
6 02010329 PR 25 [ M A Seat of gear lever 1
7 02011953 PYA £k S 4m Seat of gear cable 1
8 06020196 PR BT A 5 Shift lever dust cover 1
9 02040369 LS EELYal Gear key 1
10 12020008 i R Metal Dust Cover 1
11 10030028 U 5 AR 2 A Parking handle assembly 1
12 02012113 TR AT Rear foot brake pedal 1
13 07020095 | MM & 1. 8X ¢ 12X 115mm Foot brake tension spring 1
14 | 07020007 A ZETT KA Spring,brake switch 1
15 08020306 P74 (L:870mm/70mm) Choke cable (L:870mm/70mm ) 1
16 08020304 |##4Figk (L: 1150mm/124mm) Gear cable 2
17 08020312 FAIF£E (L:1420mm/90mm ) Brake cable (1:1420mm/Stroke:90mm ) 1
18 08020305 INEES Throttle cable 1




4R % 0IL SUPPLY SYSTEM

R R

ssgsesenl

F s X &R X X H W HE
NO. Code name Chinese Description Q'ty
1 05030069 Hmsa Fuel tank 1
2 05050015 A Cap,fuel tank 1
3 01040051 IR IERE Connection rod ,air filter 1
4 01040040 YL Air Filter 1
5 | 06030002 V4. 5%8. 5 (38CM) Gasoline pipe(4.5*8.5)38CM 1
6 12010007 A 8.5 Tubing clamp 8.5 3
7 06990001 TR eSS Secondary Filter 1
8 | 01050100 T Exhaust Pipe 1
9 1990062 DPE#M=, & DPE air make-up valve 1
10 07020102 T e (L:60, ¢ 2) Tension spring (L: 60, ¢ 2) 2
11 | 01050101 9 7 e Muffler Cylinder 1
12
13
14
15
16
17
18
19
20




-t

Bifa% 2k Front&Rear Wheel ASSY

)

t 5

P X &R

XX B

=
NO.| Code name Chinese Description Q'ty
) 02040436 | AEARE O e i Bl 22 3¢ Front Rim 8+*5.375 2
F) SIZE:8%5.375
2 06010080 B4 19%7. 00-8 Tire 19%7.00-8 2
02040370 T AN BB A o BB 22 3 Rear Rim 8*%6.68 2
3 F) SIZE:8%0. 68
4 | 06010081 JEH G 18%9. 5-8 Tyre 18%9.5-8 2
5 190016 ST Valve Cock 4
6 10040068 JaEZE Tire pressure pen 1
7 12020001 | ®#E&BidE (DD 043K Rubber dust cover @ 43(rubber) 2
8 02040404 EEIRE S~ (FifalE | Rim Decorate loop (Color as Vehicle) 4
9 N FHEE IR REM10%1. 25 Hexagon taper nut M10 * 1.25 16
10 12020002 | ##EPIAE (KX 048 UKRED Rubber dust cover @ 48(rubber) 2




HB28/F % Electrical Components, Switches

= H = P X &R B X HM HE

NO.|[ Code name Chinese Description Q'ty
1 09010099 BIRAT 2 (k) Headlight; left 1
2 09010100 BRI A Gt Headlight; right 1
3 09040017 B AT A2 AR Position light;left 1
4 09040018 BIALFAT A (R Position light;right 1
5 09030096 AT i) taillight 1
6 10010131 ok kIR Emergency off switch 1
7 10010035 FZETFF R Brake switch 1
8 10010130 —DhReIF R G Three function switch (with choke) 1
9 10990071 BERERT (D) Gear display indicator (neutral) 1
10 10990072 BRI (RS Gear display indicator (reverse gear) 1
11 08010151 EH4 Wire harness 1
12 10080041 HA Main lock 1
13 01020074-2 O Rectifier 1
14 10990002 L JMGBL-BS— Battery MG5L-BS-C(114*70*107) 1

C(114%70%107)




BE1 Body Covering

- .
—_
W

12
5 H = X # R E R HE
NO. Code name Chinese Description Q'ty
1 03031049 Tt F ) Steering handle guard (left) 1
2 03031050 TR FE A Steering handle guard (right) 1
3 | 03010393-1 J7 [t 5 1
4 03031044 SN C%D) Headlight holder 1
5 03010718 LN D) Body cover 1
6 03031045 TRV AR A (D Foot pedal;Left 1
7 03031046 TR A D Foot pedal;Right 1
8 05010093 JHE T Seater 1
9 03031054 Ja - ORAE G Rear flat fork bottom support 1
10 06020196 RPAATRG 2 25 Shift lever dust cover 1
11 09050001 77 ) M5 Square reflector M5 1
12 09050003 54 41 €2 ) 6 M5 Round red reflector M5 2
13 09050002 [B B8 £ )52 ' M5 Round orange reflector M5 2
14 06020030 30JEH (/) 30 Pressure block (small) 2
15 06990062 R FL Battery strap 2
16 06020157 (ORPE=E 3 ®32Pipe plug 1
17 06020092 1945 %8 ®19Pipe plug 1
18 06020036 AT TR R 1
19 03010719 - A %) 1




BEZETE Tool Kit

F # = X E R B X H MW =
No Code name Chinese Description Q ty
1 16010005 H O F12-14 Open spanner(12-14) 1
2 16010004 HEH#RF8-10 Open spanner(8-10) 1
3 16010006 MR 22 T] Dual-purpose screwdriver 1

4 16010002 75 FA 3% T 6mm Socket head screw wrench(6mm) 1

5 16010001 W 7S 3% T 5mm Socket head screw wrench(5mm) 1

6 KACZEE R

7 KALFEERE G5B 21mm) Spark plug box spanner(edge spacing:21mm) 1

8 16990010 M2 T HA Tools Bag 1
9 BE 4 T H Tools sets 1




